
  Page 1 
 

SOUTH SAN LUIS OBISPO COUNTY 
SANITATION DISTRICT 

Post Office Box 339, Oceano, California  93475-0339 
1600 Aloha, Oceano, California 93445-9735 

Telephone (805) 489-6666  FAX (805) 489-2765 
www.sslocsd.us 

 
 

AGENDA 
BOARD OF DIRECTORS MEETING 

Grover Beach City Hall Council Chambers 
154 S. Eighth Street,  

Grover Beach, CA 93433 
Wednesday, November 6, 2019, at 6:00 p.m. 

 
Board Members                                                             Agencies 
Jeff Lee, Chair       City of Grover Beach 
Caren Ray Russom, Vice Chair                   City of Arroyo Grande 
Linda Austin, Director                  Oceano Community Services District 
 
Alternate Board Members  
[...]
project included project management, resident engineering, and construction inspection. MNS also 
delivered the site civil improvements design.

Secondary Process Improvements. This $22.6M project converts the existing conventional 
activated sludge process to biological denitrification. These improvements will result in increased 
quality secondary effluent feed to the new UF facility. Project work includes the following:

•	 Modify the aeration basin, including new inlet and outlet gates, baffle walls, aeration diffusers, 
mixers, and aeration piping as well as structural modifications

•	 Replace return-activated sludge pumps and piping and replace two aeration process air blowers

•	 Add new concrete flume structure to distribute mixed liquor flow to the secondary clarifiers

•	 Modify the secondary clarifier, including replacing and modifying sludge collector mechanisms

•	 Add new mixed liquor pumps and associated piping

•	 Add new chemical facilities (ammonium sulfate, ferric chloride, and polymer) including tanks, 
pumps, and injection diffusers

•	 Add secondary effluent recycle facility, diversion box, and gate

•	 Modify associated 480V power upgrades

MNS provides construction management services including, constructability review, project 
management, resident engineering, and construction inspection. Proposed team members involved 
in this project include Peter Brennan (Construction Manager), Kurt Greeb (Resident Engineer), Gary 
Bohnisch (Construction Inspector), Ron Kettle (Startup and Commissioning), and Anita Berger 
(Office Engineer).

Item 6D. Attachment 1, Page 18



SOUTH SAN LUIS OBISPO COUNTY SANITATION DISTRICT 
CONSTRUCTION MANAGEMENT SERVICES FOR THE  

WASTEWATER TREATMENT PLANT REDUNDANCY PROJECT

13SECTION 2. EXPERIENCE AND REFERENCES

Supplemental Water Projects

Client Nipomo Community Services District

Reference Peter Sevcik, Director of Engineering and Operations
805.929.1133 | psevcik@ncsd.ca.gov

Date 2014-2016 

Construction Cost $16M

Firm(s) Involved MNS 

Relevant Elements
•	 Central Coast area

•	 Cloud-based system

•	 Integration with ongoing 
plant operation

•	 Reinforced concrete 
structure found on a 
driven pile foundation

•	 New booster pump 
station

•	 Electrical system with 
a portable backup 
generator

•	 Water chloramination 
system

•	 Risk mitigation

•	 Multiple project 
stakeholders

This project involved three separate construction contracts:

•	 Horizontal directional drilling (HDD) consisted of 2,600 feet of 30-inch high-density polyethylene 
(HDPE) pipe under the Santa Maria River tying into a 24-inch ductile iron pipe (DIP). The HDPE 
pipe was installed by HDD up to 100 feet under the riverbed, which daylighted on the bluff 120 feet 
above the riverbed where it connected to the newly constructed pump station.

•	 Blosser Road water line consisted of placing 5,000 feet of 18-inch pipeline within a highly traveled 
street. Over 270 feet of 36-inch jack and bore pipe was placed under the Santa Maria levee, which 
then tied into the HDPE pipe within the river.

•	 The new pump station consisted of a booster pump station; an electrical system with a portable backup 
generator; a water chloramination system and appurtenances; approximately 1,720 linear feet of 
all-weather access road to the pump station site; 1,750 linear feet of 24-inch DIP; and pressure 
reducing station. The reinforced concrete structure was founded on a driven pile foundation.

During the HDD operation, the operator ran into differing soil conditions such as stiff clays and sugar 
sand. In one instance the soil caused the drill head to break while in another instance the soil did 
provide adequate resistance for the drill to advance. MNS worked with the operator to stabilize the 
soil conditions with soil grouting, and then the operation proceeded successfully. 

The project was constructed within a highly sensitive environmental habitat, which required 
extensive surveying, monitoring, and coordination with permitting agencies as well and the 
surrounding farmland owners. 

APWA Project of the Year, Central Coast Chapter, Winner. National ASCE Project of the Year, Winner.

MNS provided construction management, constructability review, contract administration, 
construction inspection, and land surveying services. Proposed team members involved in this 
project include Anita Berger (Office Engineer).

Item 6D. Attachment 1, Page 19



SOUTH SAN LUIS OBISPO COUNTY SANITATION DISTRICT 
CONSTRUCTION MANAGEMENT SERVICES FOR THE  

WASTEWATER TREATMENT PLANT REDUNDANCY PROJECT

14SECTION 2. EXPERIENCE AND REFERENCES

Vista Canyon Water Factory

Client City of Santa Clarita

Reference Maged Hennawy, PE, City Engineer
661.255.4962 | mhennawy@santa-clarita.com

Date 2017-2018 

Construction Cost $10M

Firm(s) Involved MNS 

Relevant Elements
•	 Restricted footprint for 

new construction

•	 Integration with ongoing 
plant operation

•	 Aeration tanks

•	 Multiple project 
stakeholders

•	 Complex startup/
commissioning/SCADA

•	 Risk mitigation

The Vista Canyon Project is developing an approximately 185-acre Vista Canyon area to provide 
1,100 residential units with a residential population estimated at 3,500, and up to 950,000 square-
feet of commercial and medical offices, retail stores, a theater, restaurants, and hotel. Approximately 
932,000 gallons per day (GPD) of wastewater will be generated from this project once it is fully 
developed. The Vista Canyon Project is located in Santa Clarita south of State Route 14, west of La 
Veda Avenue, north of the Metrolink rail line, and east of the Colony Townhome community.

As a condition of the development, the Vista Canyon Water Factory Project (Water Factory Project) 
constructed the Vista Canyon Water Factory—a tertiary wastewater treatment and recycling plant 
to treat wastewater generated from the Vista Canyon Project in accordance with the requirements 
of California Code of Regulation, Title 22. This treated wastewater can be recycled for on-site and 
off-site landscape irrigation and other non-potable applications. During rainy weather, effluent will 
be conveyed to downstream facilities of the Santa Clarita Valley Sanitation District (SCVSD) facilities. 
The Water Factory has a design capacity of 392,000 gallons per day (GPD), which generates 371,000 
GPD of effluent to be recycled. The wastewater treatment process consists of influent pumping, 
screening, flow equalization, extended aeration activated sludge, disc filtration, and ultraviolet (UV) 
disinfection.

The Vista Canyon Water Factory treats wastewater generated by both the project and a portion of 
the existing flows from a City of Santa Clarita sewer line crossing the project site. All solids from the 
Vista Canyon Water Factory are sent to the Santa Clarita Valley Sanitation District’s existing Valencia 
Water Recycling Facility for processing and disposal. Recycled water from the Vista Canyon Water 
Factory can be delivered to Santa Clarita Valley Water as the wholesale water agency for the Santa 
Clarita Valley to offset existing water demands.

The facility building’s footprint is less than an acre and consists of two separate levels of 
subterranean construction with the finish floor elevation extending approximately 10 to 19 feet below 
the surrounding finish grades. The design of the building matches the character of the community 
while providing protection for the treatment elements. Noise is minimized by the building enclosures 
and careful selection of equipment. 

MNS provided comprehensive inspection services, resident engineering, and startup and 
commissioning oversight for the Water Factory through the construction phase. Proposed team 
members involved in this project include Peter Brennan (Principal-in-Charge/Project Manager), Gary 
Bohnisch (Construction Inspector), Ron Kettle (Startup and Commissioning), and Ed Macias Jr. 
(Electrical Inspection and Controls).

Item 6D. Attachment 1, Page 20



3. Project  
U

nderstanding

3
SECTION

Project Understanding

Item 6D. Attachment 1, Page 21



SOUTH SAN LUIS OBISPO COUNTY SANITATION DISTRICT 
CONSTRUCTION MANAGEMENT SERVICES FOR THE  

WASTEWATER TREATMENT PLANT REDUNDANCY PROJECT

15SECTION 3. PROJECT UNDERSTANDING

Section 3. Project Understanding 3

Project Overview
The South San Luis Obispo County Sanitation District owns and 
operates a wastewater treatment plant (WWTP) that processes 
wastewater from nine miles of sewer lines from the City of 
Arroyo Grande, City of Grover Beach, and Oceano Community 
Services District. The WWTP has a peak dry weather flow of 
5 MGD capacity, with current flows ranging from 2 to 3 MGD, 
and continues to comply with the requirements of its National 
Pollutant Discharge Elimination System (NPDES) Permit No. R3-
2019-0002 issued by the RWQCB. 

The RWQCB has had ongoing discussions with the District since 
2005 regarding the need for a redundant Biological Nutrient 
Removal (BNR) train in case of a failure with a key component 
of the current process train. The existing treatment plant cannot 
meet effluent limits at the permitted design flow if the fixed film 
reactors (FFR) or the secondary clarifier is out of service. There is 
no redundant unit for either process.

The project is intended to allow major process units to be 
removed from service for maintenance or repairs without 
risking violation of effluent permit limits. The existing plant uses 
mechanical screens, primary clarifiers, FFR, one secondary 
clarifier, and chlorination to provide secondary treatment with 
disinfection to treat wastewater

Kennedy/Jenks Consultants—retained by the District as the 
Engineering Consultant—completed the 100% design and 
bidding documents. Generally, the project will be completed 
within the existing plant site on previously-disturbed property. 
No additional property or off-site work will be required. The 
District has the project funding in place with approximately $8M 

in District cash reserves and the remaining $13M to be funded by 
a United States Department of Agriculture (USDA) low-interest 
loan and sale of municipal bonds. The USDA loan and municipal 
bonds will be sold after the construction bids are received—
currently expected in October/November of 2019.

Major components of the construction will include the following:

•	 Two activated sludge (AS) aeration basins

•	 One new secondary clarifier

•	 FFR effluent and primary effluent pump station

•	 Waste activated sludge (WAS) thickener with modifications to 
existing dewatering platform

•	 Blower, electrical, and motor control center (MCC) building

•	 Yard piping

•	 Site improvements

•	 Instrumentation and controls

•	 Electrical systems

•	 Floodproofing critical plant systems

•	 Rehabilitation of existing secondary clarifier

•	 New generator to provide backup power for new facilities

Cost is a major concern for project stakeholders. Kennedy/Jenks 
Consultants provided the following estimates:

•	 The Opinion of Probable Cost, based on 100% design plans, 
estimated at $21.3M, including a 10% contingency.

•	 An overall project duration of 900 calendar days, which includes 
completion of new construction along with a duration of 24 
months to complete the existing secondary clarifier rehabilitation. 

Item 6D. Attachment 1, Page 22



SOUTH SAN LUIS OBISPO COUNTY SANITATION DISTRICT 
CONSTRUCTION MANAGEMENT SERVICES FOR THE  

WASTEWATER TREATMENT PLANT REDUNDANCY PROJECT

16SECTION 3. PROJECT UNDERSTANDING

Key Performance Indicators (KPI)
The MNS team gained a detailed understanding of the project 
issues by reviewing the project goals, visiting the project site, 
and meeting with District staff. The project objectives can 
be summarized into four distinct KPIs that will be monitored 
to gauge the level of success by the project execution team 
throughout the project:

The District identified the following project KPI:

1 Maintain the project budget 

2 Ensure zero NPDES permit violations 

3 Manage all project issues and keep the District informed

4 Provide effective startup and SCADA implementation

We understand the District is embarking on a major capital 
improvement project roughly six times its annual budget and 
requires a highly experienced team to provide the support needed 
to deliver a successful project meeting all the project KPIs. 
Our team has the required expertise (detailed in Section 1) and 
extensive similar experience (detailed in Section 2) to meet the 
District's project goals and KPIs.

Maintain Project Budget
We recommend mitigating the following potential risks to 
maintain the construction budget:

•	 Schedule a kick-off meeting with the District and Design 
Engineer to establish a solid understanding of the project 
history, design considerations, or special operational needs or 
limitations that may affect the construction.

•	 Change orders have the potential to delay the project and 
increase cost. Within the first 45 days of the Notice to Proceed 
(NTP), MNS along with the District will define the project 
organization chart and levels of authority to implement any 
scope changes. MNS will maintain a Change Order Control log 
and review it with the District every week.

•	 Ensure the contractor provides a comprehensive and accurate 
schedule and schedule of values. The schedule will be a 
valuable tool in looking ahead at upcoming work items to 
ensure proper submittals and coordination is provided to 
mitigate any potential delays or cost impacts.

Ensure Zero NPDES Permit Violations
We recommend mitigating the following potential risks to prevent 
NPDES permit violations:

•	 Construction dewatered volume higher than 500,000 gallons 
per day (GPD) may lead to permit violations. MNS Mitigation 
Plan: The plans and specifications indicate it is not necessary 

to dewater more than 500,000 GPD; however, contingencies 
should be established if additional dewatering is required.

•	 Unforeseen site conditions and inadequate or improper as-
builts could lead to unanticipated impacts to plant operations. 
MNS Mitigation Plan: MNS will lead a pre-task planning effort 
with the contractor and plant operations staff to determine the 
adequacy and accuracy of current as-built documents. When 
required, ground penetrating radar (GPR) or other means will 
be used to ascertain below surface conditions.

•	 The switch-over to the new process train to rehabilitate the 
existing secondary clarifier may result in NPDES permit 
violations. MNS Mitigation Plan: Under the leadership of Ron 
Kettle, the renovation of the old processes will not start until 
the new processes are commissioned and operationally stable. 

Manage Project Issues and Keep the District Informed
Project issues must be identified early and addressed promptly. 
MNS Mitigation Plan: MNS utilizes a comprehensive web-based 
portal to share key information with all project stakeholders and 
a Project Management Plan (PMP) to detail potential risks and 
provide mitigation strategies. As part of the PMP, our team has a 
thorough communication plan, as detailed in Section 4. Our PMP 
ensures MNS always controls and administers this project as an 
advocate for the District.

Our team’s experience in completing similar work as contractors, 
Owners' agents, and Plant Operations Supervisors provides 
us with a unique perspective to proactively identify project 
risks and mitigate those risks before they negatively impact the 
project performance goals. This real-world experience ensures 
the PMP takes advantage of the wealth of experience from our 
construction management team. 

Provide Effective Startup and SCADA Implementation
The upgrade requirements for the current instrumentation 
and controls technology along with the SCADA system for the 
treatment plant must be determined to avoid project delays. 
A comprehensive startup and SCADA implementation plan is 
needed to prevent schedule delays. Based on our experience, 
unplanned startup phases often delay the project and lead to 
claims and change orders. MNS Mitigation Plan: Under the 
[...]
Task 1.4 Cloud-Based Document Control (EADOC/Procore)

Task 1.5 Pre-Construction Conference

Task 1.6 Communication Matrix and Protocol

Task 1.7 Project Management Plan

Task 2 Construction Phase
Task 2.1 Construction Administration

Task 2.2 Meetings/Minutes

Task 2.3 Progress Reporting

Task 2.4 Photographs/Videos

Task 2.5 Submittals

Task 2.6 Requests for Information/Clarification

Task 2.7 Change Order Administration

Task 2.8 Scheduling

Task 2.9 Quality Assurance and Special Inspections

Task 2.10 Materials Testing Services

Task 2.11 Progress Pay Applications

Task 2.12 Project Funding and Labor Compliance

Task 2.13 Environmental Compliance

Task 2.14 Safety

Task 2.15 MOPO During Construction

Task 2.16 Plant Commissioning, Startup, and Training

Task 3 Project Closeout
Task 3.1 Project Closeout

Responsibility Matrix

CONSTRUCTION MANAGEMENT
Services Provided and Matrix of Responsibility

Item 6D. Attachment 1, Page 37



5. Construction  
M

anagem
ent Fee

5
SECTION

Construction Management 
Fee

Item 6D. Attachment 1, Page 38



SOUTH SAN LUIS OBISPO COUNTY SANITATION DISTRICT 
CONSTRUCTION MANAGEMENT SERVICES FOR THE  

WASTEWATER TREATMENT PLANT REDUNDANCY PROJECT

30SECTION 5. CONSTRUCTION MANAGEMENT FEE

Section 5. Construction Management Fee 5

The District’s Design Engineer provided an opinion of probable construction cost, at $21.3M—which includes a construction 
management budget of $1.625M. 

MNS reviewed the project budgetary numbers as noted previously and will work closely with the District to meet its project objectives. 
To meet the budgetary requirements, local MNS on-site staff based in the MNS San Luis Obispo office will deliver a cost-efficient 
project. The project schedule and duration will influence the CM fee; therefore, controlling the schedule will help control overall project 
cost, including the CM fee. Our team is ready to work with the District to achieve all project financial objectives as defined by the District.

Item 6D. Attachment 1, Page 39



A. Project Schedule

A
APPENDIX

Project Schedule

Item 6D. Attachment 1, Page 40



A-1APPENDIX A. SCHEDULE

Appendix A. Project Schedule A
ID Task Name Duration Start Finish

1 Notice to Proceed 1 day Mon 12/16/19 Mon 12/16/19

2 Sitewide Demoltion 15 days Tue 12/17/19 Mon 1/6/20

3 Dewatering 25 days Tue 1/7/20 Mon 2/10/20

4 New Aeration Basins Construction 200 days Tue 2/11/20 Mon 11/16/20

5 New Secondary Clarifier Construction 120 days Tue 11/17/20 Mon 5/3/21

6 Fixed Film Reactor/Pump Station and 
PEPS

80 days Tue 5/4/21 Mon 8/23/21

7 WAS Thickener Mods 40 days Tue 8/24/21 Mon 10/18/21

8 Yard Piping/Yard Electrical 145 days Tue 2/11/20 Mon 8/31/20

9 Flood Proofing Critical Bldgs 90 days Tue 5/4/21 Mon 9/6/21

10 Wire and Terminations 145 days Tue 9/1/20 Mon 3/22/21

11 I&C and SCADA 160 days Tue 11/3/20 Mon 6/14/21

12 Startup and Commissioning 60 days Tue 10/19/21 Mon 1/10/22

13 Operational Performance Period 5 days Tue 1/11/22 Mon 1/17/22

14 Substantial Completion - Phase1 1 day Tue 1/18/22 Tue 1/18/22

15 Secondary Clarifier Upgrades 60 days Wed 1/19/22 Tue 4/12/22

16 Secondary Clarifier Startup and 
Commissioning

30 days Wed 4/13/22 Tue 5/24/22

17 Substantial Completion - Phase 2 1 day Wed 5/25/22 Wed 5/25/22

18 Final Punchlist 5 days Thu 5/26/22 Wed 6/1/22

19 Final Completion 1 day Thu 6/2/22 Thu 6/2/22

Nov Dec Jan Feb Mar Apr May Jun Jul Aug Sep Oct Nov Dec Jan Feb Mar Apr May Jun Jul Aug Sep Oct Nov Dec Jan Feb Mar Apr May Jun
2020 2021 2022

Task

Split

Milestone

Summary

Project Summary

Inactive Task

Inactive Milestone

Inactive Summary

Manual Task

Duration-only

Manual Summary Rollup

Manual Summary

Start-only

Finish-only

External Tasks

External Milestone

Deadline

Progress

Manual Progress

Page 1

Project: DISSL.180366 Schedule
Date: Mon 6/10/19

The MNS team is well positioned to achieve the District's budget and schedule 
goals for the project based on our proven CM approach, familiarity with the project, 
knowledge of the local area, and availability of our qualified staff.

ACHIEVING BUDGET AND SCHEDULE GOALS

Item 6D. Attachment 1, Page 41



B. R
esum

es

B
APPENDIX

Resumes

Item 6D. Attachment 1, Page 42



SOUTH SAN LUIS OBISPO COUNTY SANITATION DISTRICT 
CONSTRUCTION MANAGEMENT SERVICES FOR THE  

WASTEWATER TREATMENT PLANT REDUNDANCY PROJECT

B-1APPENDIX B. RESUMES

Appendix B. Resumes B

Name Firm Role PG

PROJECT MANAGEMENT

Peter Brennan, PE, CCM MNS Principal-in-Charge B-2

Tanveer Rao, PE MNS Project Manager/Risk and Schedule Management B-4

Kurt Greeb, PE MNS On-Site Resident Engineer B-6

QUALITY ASSURANCE

Gary Bohnisch MNS Civil/Mechanical Inspector B-8

Ed Macias Jr. MNS Electrical Inspector/Instrumentation and Controls B-10

Nick Boswell, PE MNS As-Needed Supplemental Construction Inspector B-12

Ron Kettle MNS Startup and Commissioning Lead B-14

Fred Potthast, PE, GE Earth Systems Materials Testing Lead B-16

CONTRACT ADMINISTRATION

Anita Berger MNS Office Engineer/Labor Compliance B-18

Item 6D. Attachment 1, Page 43



SOUTH SAN LUIS OBISPO COUNTY SANITATION DISTRICT 
CONSTRUCTION MANAGEMENT SERVICES FOR THE  

WASTEWATER TREATMENT PLANT REDUNDANCY PROJECT

B-2APPENDIX B. RESUMES

1 

   

APPENDIX A. RESUMES  

Peter Brennan, PE, CCM       |        RESUME PG

Firm 
 MNS Engineers, Inc. 

Areas of Expertise 
 Construction management and inspection 
 Water/wastewater infrastructure rehabilitation and 

improvements 
 Project management 
 Public agency coordination 
 Contract administration 

Years of Experience  
 32 

Licensing 
 Professional Civil Engineer, CA No. 53110 

Certification 
 Certified Construction Manager, CMAA 

Education 
 MS, Civil Engineering, Loyola Marymount University, CA 
 BS, Civil Engineering, Santa Clara University, CA 

Affiliations 
 American Society of Civil Engineers 
 California Water Environment Association 
 Construction Management Association of America 
 Water Environment Federation  

 
 

Mr. Brennan is a Professional Civil Engineer and 
Certified Construction Manager who brings over 32 years 
of experience providing construction management and 
project management in the water resources industry. 
Prior to MNS, Peter worked for over 22 years with the 
Los Angeles County Sanitation Districts where he 
administered construction contracts ranging from $1M to 
$190M. In this position, he served as a Project 
Manager/Senior Resident Engineer for various projects 
such as wastewater treatment plants, pipelines, pump 
stations, and landfill construction. Peter also worked for 
the City of Los Angeles with the Los Angeles World 
Airports-Airports Development Group where he was 
responsible for multiple aspects of project/construction 
management for airport infrastructure renovation and 
expansion. His experience includes: 

Water Reclamation Plants Nitrification Denitrification 
Retrofit, Los Angeles County Sanitation Districts, 
Cities of Valencia and Saugus Water, CA. Senior 
Resident Engineer. These simultaneous $8.9M and 
$6.2M nitrification-denitrification retrofit projects were 
constructed for the existing Water Reclamation Plants. 
The work involved complex scheduling of modifications 
to existing facilities while keeping the plants fully 
functioning.  

El Estero Wastewater Treatment Plant Tertiary Filter 
Replacement, City of Santa Barbara, CA. Construction 
Manager. This $8.4M project replaced the treatment 
plant’s existing filtration system with a microfiltration 
(MF)/ultrafiltration (UF) facility. Work included demolition 
of an existing gravity filter, installation of driven concrete 
piles, construction of a new MF/UF facility, new filter feed 
pumps, replacement of chemical feed pumps, 
modifications to the chlorine contact basin, modifications 
to the reclaimed water storage reservoir, new reclaimed 
water transfer pumps, yard piping modifications, 
associated electrical and instrumentation modifications, 
and other appurtenant work.  

El Estero Wastewater Treatment Plant Secondary 
Process Improvements, City of Santa Barbara, CA. 
Construction Manager. This $22.6M project converts the 
existing conventional activated sludge process to 
biological denitrification. These improvements will result 
in increased quality secondary effluent feed to the new 
ultrafiltration (UF) facility. Project work includes modifying 
the aeration basin, including new inlet and outlet gates, 
baffle walls, aeration diffusers, mixers, and aeration 
piping as well as structural modifications; replacing 

Peter Brennan, PE, CCM 
Principal-in-Charge 

Item 6D. Attachment 1, Page 44



SOUTH SAN LUIS OBISPO COUNTY SANITATION DISTRICT 
CONSTRUCTION MANAGEMENT SERVICES FOR THE  

WASTEWATER TREATMENT PLANT REDUNDANCY PROJECT

B-3APPENDIX B. RESUMES

2 

   

APPENDIX A. RESUMES  

Peter Brennan, PE, CCM       |        RESUME PG

return-activated sludge pumps and piping; replacing two 
aeration process air blowers; adding new concrete flume 
structure to distribute mixed liquor flow to the secondary 
clarifiers; modifying secondary clarifier, including 
replacing and modifying sludge collector mechanisms; 
adding new mixed liquor pumps and associated piping; 
adding new chemical facilities (ammonium sulfate, ferric 
chloride, and polymer) including tanks, pumps, and 
injection diffusers; adding secondary effluent recycle 
facility including diversion box and gate; and modifying 
associated 480V power upgrades. MNS is providing 
construction management services. 

Aerated Sludge Holding Tank Replacement, 
Carpinteria Sanitary District, CA. Construction 
Manager. This $6M project demolished two aging 
aerated sludge holding tanks and constructed two new 
concrete digesters that meet current seismic standards, 
use state-of-the-art aeration equipment and 
computerized process control systems, enhance 
treatment of solids, and dramatically improve energy 
efficiency through the use of ultra-efficient pumps and 
blowers. The solid foundation comprised of 170 stone 
columns beneath the new tanks prevent future seismic 
liquefaction. To avoid major noise impacts associated 
with pile driving, a unique process involving a vibrating 
head and hollow shaft extended these densified rock 
columns 55 feet deep into the ground. This work required 
a massive 250-ton crane. These substantial structures—
each approximately 50 feet by 50 feet and 20 feet 
deep—were outfitted with piping, equipment, and 
instrumentation necessary to provide maximum 
operational flexibility and optimized biological treatment. 
Additional project elements included the installation of a 
temporary sludge handling system and new aeration 
blowers; relocation of existing chemical facilities; and 
modifications to yard piping, electrical and 
instrumentation, and other appurtenant work.  

Vista Canyon Water Factory, City of Santa Clarita, 
CA. Principal-in-Charge/Construction Manager. This 
$10M project constructed the Vista Canyon Water 
Factory—a tertiary wastewater treatment and recycling 
plant that treats wastewater generated from Vista 
Canyon Project in accordance with the requirements of 
California Code of Regulation, Title 22. During rainy 
weather, effluent will be conveyed to downstream 
facilities of the Santa Clarita Valley Sanitation District 
(SCVSD) facilities. The Water Factory has a capacity of 
392,000 gallons per day (GPD), which generates 
371,000 GPD of effluent to be recycled. The wastewater 
treatment process consists of influent pumping, 
screening, flow equalization, extended aeration activated 
sludge, disc filtration, and ultraviolet (UV) disinfection. 
The facility building’s footprint is less than an acre and 

consists of two separate levels of subterranean 
construction with the finish floor elevation extending 
approximately 10 to 19 feet below the surrounding finish 
grades. The design of the building matches the character 
of the community while providing protection for the 
treatment elements. Noise is minimized by the building 
enclosures and careful selection of equipment. MNS 
provided comprehensive inspection services for the 
Water Factory through the construction phase. 

Construction Management and Inspection Services 
for San Jose-Santa Clara Regional Wastewater 
Facility, City of San Jose, CA. Principal-in-Charge. As 
part of the $8M construction management service order, 
MNS is providing construction management and 
inspection services for the City's $1.5B wastewater 
treatment plant rehabilitation program. MNS' work 
assignments included the Digester and Thickener 
Facilities Upgrade, Advanced Facility Control and Meter 
Replacement, Blower Rehabilitation and Improvements, 
and Cogeneration projects. 

Lancaster Water Reclamation Plant Stage Five 
Expansion, Los Angeles County Sanitation Districts, 
CA. Senior Resident Engineer. This $146M plant 
expansion constructed influent pumps, primary 
sedimentation tanks, aeration tanks, final sedimentation 
tanks, pressure filters, chlorine contact tanks, chemical 
stations, digesters, solids handling facilities, and 
associated mechanical and electrical work. 

Lancaster Water Reclamation Plant Stage Five Phase 
I Sludge Dewatering, Los Angeles County Sanitation 
Districts, CA. Senior Resident Engineer. This $4M 
sludge handling and dewatering facility project 
constructed a sludge dewatering building and installed 
four centrifuges along with all appurtenant work including 
electrical, mechanical, site civil, and supervisory control 
and data acquisition (SCADA) equipment. The State 
Revolving Fund (SRF) program funded this project.  

Valencia Water Reclamation Plant Stage Five 
Expansion, Los Angeles County Sanitation Districts, 
CA. Senior Resident Engineer. This $39.6M expansion of 
the existing plant included influent pumps, primary 
sedimentation tanks, aeration tanks, final sedimentation 
tanks, pressure filters, chlorine contact tanks, chemical 
stations, digesters, solids handling facilities, and 
associated mechanical and electrical work as well as 
construction of a new administration building. 

Peter Brennan, PE, CCM | RESUME PG 2

Item 6D. Attachment 1, Page 45



SOUTH SAN LUIS OBISPO COUNTY SANITATION DISTRICT 
CONSTRUCTION MANAGEMENT SERVICES FOR THE  

WASTEWATER TREATMENT PLANT REDUNDANCY PROJECT

B-4APPENDIX B. RESUMES

  Tanveer Rao, PE        |        RESUME PG     1
   

RESUMES  

Tanveer Rao, PE 
Project Manager/Risk and Schedule Manager
  

Firm 
 MNS Engineers, Inc. 

Areas of Expertise 
 Water and wastewater treatment 
 Project delivery: DBB, DB, CMAR, and EPC 
 Primavera CPM scheduling 
 Risk management 
 Public agency coordination 
 Program management 
 CPM scheduling, including Primavera P6 
 Negotiations 

Years of Experience 
 32 

License 
 Professional Civil Engineer, CA No.53574 
 Professional Civil Engineer, AZ No. 21718 
 Licensed General Contractor, CA (A and B), CA No. 691595 

Education 
 MS, Civil Engineering, Washington University, St. Louis, MO 
 MS, Construction Management, Washington University, St. 

Louis, MO 
 BS, Civil Engineering, Southern Illinois University, 

Edwardsville, IL 

Professional Development 
 National and State level DB Presenter at DBIA; CASA; and 

CMAA Conferences 

 

Mr. Rao has over 32 years of successful hands-on 
experience in operations and construction management 
for the water, wastewater, industrial, and food and 
beverage industries. Tan’s experience includes serving 
as an Owner’s Representative and providing contracts 
and risk management; claims management and dispute 
resolution; Critical Path Method (CPM) scheduling, 
including Primavera P6 planning and scheduling; and 
alternative project delivery methods, including design-
bid-build (DBB), design-build (DB), construction 
management at risk (CMAR), and engineer-procure-
construct (EPC). His experience includes: 

Aeration System Blower Improvements, San Jose-
Santa Clara Regional Wastewater Facility, City of San 
Jose, CA. Senior Project Manager. This $48M project 
upgraded 10 existing blowers and decommissioned four 
blowers ranging in size from 1,750 horsepower (hp) to 
4,000 hp in three buildings at a 24/7 operating 
wastewater treatment plant (WWTP) with an average 
treatment capacity of 167 million gallons per day (MGD). 
Upgrades included variable frequency drives (VFDs), 
Soft Starts, and SCADA integration. Responsibilities 
included managing the entire condition assessment and 
design team of more than 20 engineers for on-time 
delivery of the design and condition assessment 
milestones. Tan also oversaw six Program Managers 
responsible for the contracts, schedule, quality, risk 
issues, and the Stage Gate approval process. 

Aeration Tanks Rehabilitation, San Jose-Santa Clara 
Regional Wastewater Facility, City of San Jose, CA. 
Senior Project Manager. This $80M project involved two 
parallel Biological Nutrient Removal (BNR) trains, BNR1 
and BNR2. Aeration basins No. 16 and 8 required 
upgrades due to the deteriorated concrete basins. 
Additional project features included replacing ancillary 
mechanical valves and fine bubble diffusers and 
upgrading electrical and instrumentation and controls. 
The design provided an analysis of future modifications, 
anticipating more stringent requirements after an 
extensive $2M condition assessment of the aeration 
basins. Responsibilities included managing the design, 
bid and award, and construction phases from condition 
assessment to operational testing with 13 project 
engineers and an additional condition assessment team 
of six engineers. 

Phase IV Recycled Water Plant Expansion, West 
Basin Municipal Water District, CA. Project Manager. 
The $52M design-build (DB) project increased the 

Item 6D. Attachment 1, Page 46



SOUTH SAN LUIS OBISPO COUNTY SANITATION DISTRICT 
CONSTRUCTION MANAGEMENT SERVICES FOR THE  

WASTEWATER TREATMENT PLANT REDUNDANCY PROJECT

B-5APPENDIX B. RESUMES

Tanveer Rao, PE | RESUME PG 2

  Tanveer Rao, PE        |        RESUME PG     2
   

RESUMES  

capacity of the treatment plant by 5 million gallons per 
day (MGD) for microfiltration, reverse osmosis, ultraviolet 
disinfection (MF/RO/UV) treated recycled water for the 
Chevron refinery’s use. Additional MF/RO/UV trains were 
required for the 24/7 ongoing operations, which included 
28 tie-ins to existing facilities. The project included 
extensive SCADA upgrades and startup and 
commissioning requirements. Responsibilities included 
managing the project from design through construction 
phases from the design-builder’s side and overseeing the 
schedule (which had a $10K/day liquidated damages 
risk), budget, safety, and project resources. 

Wastewater Treatment Plant, Pala Casino Spa and 
Resort, San Diego, CA. Design-build Director. This 
$17M fast-track design-build (DB) project constructed a 
new 1-million-gallons-per-day (MGD) treatment plant for 
the Pala Casino Spa and Resort and its adjoining 
buildings. Responsibilities included managing the overall 
DB concept and DB contractor from design through 
construction while overseeing the budget, schedule, 
safety, quality, dispute resolution, and labor relations. 

Asbestos Cement Portable Water Mains 
Replacement, Marafiq Utility Agency, Jubail, Saudi 
Arabia. Project Manager. This $80M project replaced 75 
miles of water mains using high-density polyethylene 
(HDPE) and glass fiber reinforced plastics (GRP) piping. 
Existing potables services had to be maintained for 
community members. Asbestos pipes required special 
handing. Responsibilities included managing design, 
construction, and startup; overseeing schedule, budget, 
risk, safety, and labor demands; and negotiating change 
orders. Peak work force reached110 trade personnel. 

Sewage Treatment Plant No. 9 Expansion, Jubail, 
Saudi Arabia. Project Manager. This $95M project 
expanded the plant capacity by 15 million gallons per day 
(MGD). The conventional municipal treatment plant 
utilized primary/secondary settlement tanks as an 